U-73 #A-tEaW4u8—(91-7"hy4-)

Extra Long Orbital Sander

O

S ——

—d,

&%= /PARTS LIST 2210
[=] =

Ir;\:ioex g‘:}ﬁ P Description I‘ifﬂ Eff
1A | 7000A |RF— Housing 71A 1 7,560
1B | 7028A |RF—Hh/\— Housing Cover 1 1,272
2 7017 |®Fwbk Nut M6 1 160
3 7026 |[/\REE Spring Washer M6 1 20
4 1317 [Ty dv— Flat Washer M6 1 15
5 7022 |3 LHR—k Support 1 1,008
6 7007 |A—%—Fvk Rotor Nut 1 1,008
7 7005 |/I\SH— Balancer 1 3,708
8 7027 |6FINATIEH KD Set Screw M4x8 2 130
9 7006 /AT — Tk Balancer shaft 1 1,320
10 4473 |(RNF7YLY Ball Bearing 6000 2RD 1 936
11 7019 |ALRFZLEDEH Retaining ring IRTW-26 1 160
12 7008 |N\FrH—FvuS Balancer Cap 1 288
13 7012 |[/\ykTFL—h Pad Plate 1 660
14 1134 |AftEES Washer(No6 A EE6 2 15
15 7018 |6F 7t RILE Cap Screw M6x12 1 180
16 4380 |6FF vk Hex Nut M6 1 90
17 5600 |LP/Xyhk LP Pad 19-41-42 1set 13,200
19 31006 |6y AFARILE Cap Screw M4x6 3 144
20 71020 |rUH—L/3— Lever 1 960
21 2507 [ RFVTEY Spring pin ¢ 3x18 1 60
22A | 71022A |[/I\)LT TS5 Valve Plug 1 600
23 3323 |0-U 4y O-Ring P-7 1 70
24 71024 [/NILITRTYLYG Spring 1 180
25A 7060 | RAYRIL/NLT Throttle Valve 1 378
26A 2167 |=—kK)LO—5— Needle roller @ 3X19.8 1 160
27 4362 |REaY Speed controller 1 1,700
28 041 |RI5— Muffler 1 1,512
29 4368 |0-Yv4 O-Ring P-10 1 110
30 7011 | E—A—F¥vT Housing Cap 1 1,512
31 3310 [(RF7YLY Ball Bearing 62622 1 720
32 7037 | TFL—k Rear End Plate 1 3,000
33 411 RFVVTEY Spring pin ¢ 2.5x5 1 90
34 7002 [P E— Cylinder 1 6,180
35 7001 [O—%— Rotor 1 7,416
36 7010 |R—y Vane 5 480
37 7009 | RR—H— Spacer 1 252
38 7003 |ZOvkIL—k Front End Plate 1 3,000
39 3464 [ RNTYLY Ball Bearing 60822 1 720
40 7016 |0-v 4 O-Ring AS568-027 1 300
41 7202 |FETviv— Flat Washer M4 3 100
42 1244 |fTEES Washer(No4 A4 3 50
43 4717 6L TFH Hex. Wrench 3mm 1 220
44 5001G_|H75 Coupler 1 420

(PEGHBRERTHEAHYEY)

*Parts may be changed with/without notice.




